S

County Service Area #8 - Palo Cedro
and
County Service Area #11 - French Gulch

Municipal Service Review &
Sphere of Influence Update

Commission Approved
February 6, 2020



SHASTA LOCAL AGENCY FORMATION COMMISSION

Commissioners

Les Baugh, County Member - District 5 Supervisor

Joe Chimenti, County Member & Vice Chair - District 1 Supervisor

Stan Neutze, City Member — City of Anderson

Larry Farr, City Member - City of Shasta Lake

Brenda Haynes, Special District Member - Anderson Coftonwood Irrigation District
Irwin Fust, Special District Member & Chair - Clear Creek Community Services District
Larry Russel, Public Member

Alternate Members:

Mary Rickert, County Member - District 3 Supervisor
[...]
when the Palo Cedro well pump is not operating and water is unavailable, there is a
limited period between water system operator nofification and intertie activation;
during power outages BYWD may not be able to operate the intertie. The County
operates mulfiple CSAs and has shared operations and management practices in
place for efficient collective operations.

(6) Accountability for community service needs, including governmental structure and
operational efficiencies

a) The CSA is governed by the Shasta County Board of Supervisors. There is no advisory
board for CSA #8. The CSA demonstrated accountability and transparency by
disclosing financial and service-related information in response to LAFCO requests.

(7) Any other matter related to effective or efficient service delivery.

a) None beyond those noted above.

Shasta County MSR/SOI Update
CSA 8 Palo Cedro & 11 French Guich 18 February 2020



Sphere of Influence Determinations

In order to carry out its purposes and responsibilities for planning and shaping the logical and
orderly development of local governmental agencies, to advantageously provide for the present
and future needs of the county and its communities, the commission shall develop and determine
the sphere of influence, as defined by Government Code §56036, and enact policies designed
to promote the logical and orderly development of areas within the sphere. In determining the
sphere of influence of each local agency, the commission shall consider and prepare a written
statement of its determinations with respect to the following:

(1) Present and planned land uses in the areq, including agricultural and open-space lands.

a) Outside of the CSA boundary, land use is primarily Rural Residential, which generally allows
for one dwelling unit per 10 acres. Rural Residential parcels of this size typically have onsite
water and wastewater systems and not receive services from the CSA.

(2) Present and probable need for public facilities and services in the area.

a) Given the Rural Residential land use designation surrounding the district, here does not
appear to be a probable need for services outside district boundaries, or a SOl expansion
at this time.

(3) Present capacity of public facilities and adequacy of public services that the agency provides
or is authorized to provide.

a) The water system distributes approximately 25,000 gallons per day (gpd) in winter and
170,000 gpd in summer months. The well produces about 700-750 gallons per minute
(gpm), with numerous daily pump cycles due to no storage tanks other than the 5,000-gal
pressure tank noted above. A higher number of cycles may require pump replacement
every 3-4 years. A new pump was installed in the summer of 2015.

b) The WWTP flow analysis discussed in this MSR indicates the existing freatment and disposal
facilities can likely handle an additional 129 HEs if operations continue as usual.

(4) Existence of any social or economic communities of interest in the area if the commission
determines that they are relevant to the agency.

a) There are no social or economic communities of interest in the immediate area
surrounding the service areqa, where services could be feasibly extended.

(5) For an update of a sphere of influence of a city or special district that provides public facilities
or services related to sewers, municipal and industrial water, or structural fire protection, the
present and probable need for those public facilities and services of any disadvantaged
uvnincorporated communities within the existing sphere.

a) Palo Cedrois a Census Designated Place and according to the 2018 ACS 5-year estimate,
it has a MHI of $83,148. This is above the reported California MHI and therefore, Palo Cedro
is not considered a DUC.

Shasta County MSR/SOI Update
CSA 8 Palo Cedro & 11 French Guich 19 February 2020



CSA #11 - French Gulch

French Gulch is a historic mining fown located 12 miles west of Redding, California on State Route
299. The town was seftled by French gold miners in 1849. It is listed in the national Register of Historic
Places as a historic district. The district consists of 1,800 acres and 9 buildings, including the French
Gulch Hotel, Franck's Store, and the odd Fellows Hall. In its mining heyday, French Gulch had four
saloons, two hotels, two mercantile shops, an assayer’s office, livery stables, blacksmith shops, and
a post office. It was one of California's famous gold mining districts. The Washington Mine was the
first quartz mine worked in Shasta County. From 1900 to 1914, approximately $300,000-$500,000 of
gold was mined each year.

Table 4: CSA #11 Overview Summary

Primary Contact | Shawn Ankeny Supervising Engineer | Shasta County Public Works Dept

Address: 1855 Placer Street Redding, CA 96001

Website www.co.shasta.ca.us

Services Provided | Water (County Management: Troy Bartolemei)

Population Served: | ~205 Service Area: 544 acres (~.85 sg. mi.)

Service Connections (water) 82

Overview and Formation

CSA #11 is organized as a dependent special district under County Service Area law (Government
Code §25210-25217.4) and was formed in 1992. CSA #11 provides domestic water service to the
unincorporated community of French Gulch located in western Shasta County approximately 12
miles west of Redding, on the west side of the Sacramento River. The CSA serves a population of
about 474 with approximately 82 active connections. An MSR was previously conducted in 2014.
This document updates the previous MSR.

District Boundary and Sphere

The District boundary encompasses approximately 544 acres and the SOl is coterminous. See
Figure 3: District Boundary and Sphere. County Staff has provided a figure showing a continuous
boundary, which includes combining the two northern pieces of land within the French Gulch
boundary to the remainder of the boundary in the south, as shown on the most current LAFCo
Figure. LAFCo accepts the County Figure as part of the MSR.

Other Service Providers

Shasta County Public Works Department provides recreational services in CSA #11 atf the French
Gulch Park. Shasta County Sheriff's Office provides police services and CSA #1 Shasta County Fire
provides fire protection services to CSA #11. The CSA is entirely served by onsite septic and does
not include wastewater services.

Existing and Planned Land Uses
Land Use

Land Use designations within the CSA is primarily Rural Residential B (RB). Other Land Use
designations include Rural Residential A (RA), Habitat Resource (N-H-40), and Public Land (PUB) in
the surrounding area.

Shasta County MSR/SOI Update
CSA 8 Palo Cedro & 11 French Guich 20 February 2020



Figure 3: Updated CSA #11 Boundary

Date: 1/7/2020

Shasta County MSR/SOI Update
CSA 8 Palo Cedro & 11 French Gulch February 2020




Zoning

Zoning in the CSA is primarily Limited Residential (R-L-T) and Mobile Home Park (MHP). Other zoning
districts include Open Space (OS), Habitat Protection (HP40), Residential-Building Site (R-R-BSM),
Mixed-Use (MU), and Public Facility (PF). Surrounding zone districts include unclassified (U) and
Habitat Protection (HP-40). French Gulch is designated as a “Rural Community Center” in the
Shasta County General Plan.

Growth and Population

French Gulch has an estimated population of 277 (Shasta County Public Works). Using this estimate
and the unincorporated Shasta County population growth range (0.12 to 0.49 percent), the
projected 2024 French Gulch area population would be 310 to 412. The County has reported that
the population was not affected by the 2018 Carr Fire.

Disadvantaged Unincorporated Communities

French Gulch is a Census Designated Place and according to the 2018 ACS 5-year estimate, it has
a MHI of $42,917'4. This is 60% of the reported California MHI of $71,228. This is a decrease from
the 2014 ACS 5-year estimate of $28,750, but it is still well below the California MHI. As such, French
Gulch is considered a DUC.

Municipal Services

CSA #11 provides water services to 82 service connections.
Water Source

The water supply is drawn from Clear Creek, diverted to a treatment plant and then delivered to
customers. The system operates under a Shasta County Department of Resource Management
Environmental Health Division permit.

Clear Creek surface water is conveyed to the tfreatment plant via a man-made ditch. There it is
freated with polymer coagulant, aluminum sulfate, and chlorine prior to contact clarification and
filtration through two Roberts Filter Company-Pacer Il units's. The freatment plant has confinuous
monitoring equipment for effluent turbidity and chlorine residual. Treated water is stored in a
350,000-gallon steel storage tank prior to distribution’é.

Present Capacity

According to a CSA #11 public water system survey, conducted by the State Water Resources
Control Board on October 16, 2015, the system is operating at a production rate between 104 and
111 gpm using one clarification/filtration unit. Based on specifications provided for the Roberts
Pacer Il contact clarification/filtration unit (clarifier and filter bed areas, 10 fi2 and 20 f2) and an
allowable loading rate developed from Alternative Demonstration Studies (10 gom/ft3 and 5
gpm/ft3), the maximum allowable loading rate is 100 gom for each unit. System control settings
are checked, and flow rates adjusted, to ensure adequate treatment.

Water Treatment, Storage, and Distribution

Diverted Clear Creek surface water originates north of French Gulch between Trinity Lake and
Interstate 5. Recreation occurs mainly downstream of the tfreatment plant, but limited swimming
and boating do occur upstream of the surface water diversion. There is also a community park
next to the water treatment plant on the downstream side. The diversion ditch is located right next
to the park and treatment plant driveway. This is an open channel and therefore vulnerable to
spills, or contaminants that may be entrained in storm water. No source water constituents of

T4ACS MHI 5-year Estimate (2013-2018), Table B19013 for French Gulch CDP, California.
15 California Water Board-Division of Drinking Water Division: Water Sanitary Survey.
16 California Water Board-Division of Drinking Water Division: Water Sanitary Survey.

Shasta County MSR/SOI Update
CSA 8 Palo Cedro & 11 French Guich 22 February 2020



concern were identified (December 2002 - Source Water Assessment), but it was determined that
the source water is most vulnerable to historic waste site releases and low-density septic systems.

Raw water from the channel flows through a screen and is conveyed to the freatment plant in an
underground 8-inch PVC pipe. Alum, in addition to a polymer coagulant, and chlorine disinfectant
are injected info the raw water prior to filtfration. The CSA uses a Roberts Pacer |l filter which is an
alternative filtration fechnology that has been approved by the Division of Drinking Water. The
Roberts filter consists of an upflow absorption clarifier and a multimedia (silica gravel, garnet sand,
and anthracite) gravity filter. Water is first freated in the clarifier porfion of the unit. The clarifier
loading capacity is 10 gpm/ft2. Following the clarifier water passes through the multi-media filter
bed. The media is progressively finer through the filter column and has an approved loading rate
of 5 gpom/ft2 The Division of Drinking Water has approved specific loading rates for alternative
technology based on filtfration demonstration studies. After clarification and filtration, the treated
water is stored in a 350,000-gallon steel storage tank prior to distribution.

Storage

The maximum day demand (MDD) is estimated to be 191,000 gallons, based on information from
201217, California Code of Regulations §64554 requires that for "systems with less than 1,000 service
connections, the system shall have storage capacity equal to or greater than MDD, unless the
system can demonstrate that it has an additional source of supply or has an emergency source
connection that can meet the MDD requirements”. CSA #11 has a 350,000-gallon water tank
which more than satisfies the maximum MDD.

System Monitoring

CSA #11 is required to routinely monitor for drinking water contaminants and water turbidity. A
Consumer Confidence Report (CCR), sent annually to customers and posted on the Shasta
County website, provides drinking water monitoring results. There was a disinfection byproducts
violation most likely related to increased pre-chlorination due to runoff through the CARR Fire burn
scar affecting raw water quality. The County completed a post chlorination project at Water
Treatment Plant to address the problem?8.

Infrastructure: Analysis and Recommendations

Most of the distribution pipeline is PVC installed in 1993. A very small portion was installed in 1996.
PVC pipe typically has a 100-year plus service life'?. Based on the tfime of installation and material,
the pipes should be in good condition.

Shared Facilities

The closest public water system is a small system operated by the National Park Service at
Whiskeytown Natfional Recreation Area (NRA). It would not be cost-effective to lay pipe more
than four miles to link the systems, nor is the Park Service likely to agree to provide service to a
community not within the NRA. The next closest system is Shasta Community Services District, more
than ten miles distant. It is unlikely that more efficiency would be achieved by sharing services with
the Shasta Community Services District. The County operates multiple CSAs and has shared
operations and management practices in place for efficient collective operations.

17 California Water Board-Division of Drinking Water Division: Water Sanitary Survey.

18 2018 Consumer Confidence Report.

17 Sustainable Solutions Corporation, Life Cycle Assessment of PVC Water and Sewer Pipe and Comparative Sustainability Analysis of Pipe
Materials, April 2017.

Shasta County MSR/SOI Update
CSA 8 Palo Cedro & 11 French Guich 23 February 2020



Financial Overview

The CSA is primarily funded through water service collection fees. Expenses include professional
maintenance services, utilities, and equipment maintenance as shown in Table 6.

Table 5: CSA #11 Revenues and Expenditures

Adopted

Adopted

areqdo 0 9 U
Water Service Collections $85,000.00 | $86,121.40 | $87,000.00 | $34,784.95
Interest $500.00 $2,238.23 S - $139.15
S/A Del Water Curr. $1,000.00 $1,541.35 $1,500.00 $(37.16)
Total Revenue $86,500.00 $89,900.98 $88,500.00 $34,886.94
Communications Expense $250.00 $234.53 $260.00 $80.48
Insurance XP Miscellaneous $58.00 $57.96 $60.00 $25.00
Maintenance of Equipment $10,000.00 | $7,631.47 $10,000.00 $1,630.17
Memberships $200.00 $150.00 $200.00 S -
Charges OC Postage Service $1,062.00 $626.41 $768.00 $269.46
Professional Lab Services $4,000.00 $3,805.00 $5,000.00 $1,487.50
Professional Maintenance Services $45,000.00 | $46,768.72 | $50,000.00 | $6,571.33
Professional and Special Services $10,000.00 | $3,703.59 $10,000.00 | $1,148.86
Special Departmental Expense $4,000.00 $2,352.25 $1,000.00 S -
Utilities $12,000.00 $11,933.11 $12,000.00 $3,751.37
Central Service Cost Plan Change $3,139.00 $3,138.72 $4,027.00 $1,677.90
Total Expenses $89,709.00 | $80,401.76 | $93,315.00 | $16,642.07
Net Gain (Loss) ($ 3209.00) | $9,499.22 ($4,815.00) | $18,244.87

Service Rates

The CSA #11 different rates depending on location for water services. In Table 8, the reference to
the amount of $33,000 includes the entire mobile home park. The base and use rates are as follows
and billed every two months:

Table é: Residential In-Service Area Rate Schedule - Effective December 1, 2013

Amount
$79.35
$0.53/100 gallons
$0.30/100 gallons

Charge Type
Basic
Use Charge 1
Use Charge 2

Applies to:
The first 12,000 gallons of water consumed (0-1,604 cf)
(12,000-34,000 gallons)
(>34,000 gallons)

Table 7: Mobile Home Park In-Service Area Rate Schedule - Effective December 1, 2013

Charge Type
Base Charge
Use Charge 1
Use Charge 2

Amount ‘ Applies to:
$3,372.50
$0.53/100 gallons

$0.30/100 gallons